
3

11

12

8

3

7

1

11

8

6

2

1

3

4

6

5

BAG A

1

Figure 1

Figure 2

Step 1. Place the servo saver bottom (1) over the servo saver post (2)
and slide the servo saver bottom all the way against the hex at the
opposite end. Be sure that the hex on the servo saver post (2) is
inserted into the hex in the servo saver bottom (1).
Step 2. Slide the servo saver top (3) down over the servo saver post
(2) so that the 'V' area of the servo saver top (3) rests in the 'V' area of
the servo saver bottom (1). The arm on the servo saver top (3) and the
arm on the servo saver bottom (1) should point in opposite directions
as shown in Figure 1.
Step 3. Slide the servo saver spring (4) over the servo saver post (2)
and push it into the recessed area of the servo saver top (3). Install
the servo saver spring cap (5) and thread the 6-40 locknut (6) onto the
end of the servo saver post (2).
Step 4. Tighten the 6-40 locknut (6) all the way down and then loosen
it two full turns (e.g. 360o x 2). This is a good starting point for the
adjustment. Once assembly is complete, if you wish, the servo saver
can be adjusted tighter or looser.

Step 5. Insert a 4-40 mini locknut (7) into the outer hex area in the
servo saver bottom (1) and steering idler arm (8) as shown in Figure 2.
Thread a 3/16" ball stud (11) through the outside hole in each arm,
into the nuts (7), and tighten. Insert a 4-40 mini locknut (7) into the hex
area in the servo saver top (3). Thread a 3/16" ball stud (11) through
the hole in the arm, into the nut (7), and tighten.
Step 6. Insert a 4-40 mini locknut (7) into the hex areas in the rear of the
servo saver bottom (1) and the steering idler arm (8) as shown in
Figure 2. Thread a 3/16" ball stud (11) through the arms, into each nut
(7), and tighten.
Tip: Once assembly of your new XXX-NT is complete, you may
notice that the tires toe in slightly as the suspension compresses. We
have found this setting to yield the best performance. Should you
prefer to change this so that the tires do not toe in, you can add one
ball stud washer under the ball studs on the outside of the servo
saver assembly and steering idler arm. To accomplish this, you will
want to replace the 3/16" ball studs with 1/4" ball studs.

Figure 3

Step 7. Snap one end of the steering drag link (12) to the rear ball
stud (11) on the servo saver bottom (3). Snap the other end to the rear
ball stud (11) on the steering idler arm (8).

*NOTE: Be sure to snap the rod onto the correct ball studs as
shown!

Figure 1

Figure 2

Figure 3

7

11



17

15

13

16

14

18

14

19
20

14

21

BAG A (Continued)

2

Figure 4

Step 8. Insert a 3/32" x 3/16" plastic bushing (13) into the two large,
angled holes in the bottom of the front kickplate (14). Insert the other
two bushings (13) into the two outer holes in the steering brace (15).
Step 9. Insert a 3/32" x .930" hinge pin (16) through the hole in the
steering idler arm (8) and center the pin (16) in the idler arm (8). Place
the servo saver assembly and the steering idler arm (8) into the bush-
ings (13) in the kickplate (14) so that the
installed drag link is to the front as shown in Figure 4.
Step 10. Place the steering brace (15) on top of the servo saver assem-
bly and steering idler arm (8) ensuring that the bushings (13) slide
over the pins.
Step 11. Secure the steering brace (15) to the kickplate (14) using two
4-40 x 3/8" cap-head screws (17).
Tip: There is a short thread-cutting screw included in the wrench
bag. This screw can be used to tap threads in the holes in the
kickplate. Pre-tapping these holes makes it easier to install the
screws during assembly.

Figure 5

Step 12. Install a threaded insert (18) into the top of each of the two
forward holes in the kickplate (14). The inserts should be installed
with the hex-side up as shown in Figure 5. Press the threaded inserts
(18) all the way into the holes in the kickplate (14), lining up the hex on
the inserts (18) with the hex in the holes.

Figure 6

Step 13. Attach the front kickplate (14) to the bottom of the main
chassis (19). Align the four holes in the kickplate (14) with the four
holes in the main chassis (19). Secure the kickplate (14) to the chassis
(19) by threading two 4-40 x 5/8" flat-head screws (21) through the
forward holes and into the threaded inserts (18). Thread two more 4-
40 x 3/8"(20) flat-head screws through the two rear holes of the chas-
sis (19) and into the kickplate (14).

 IMPORTANT NOTE: Ensure that the hex of the threaded
insert remains seated in the hex area on top of the
kickplate.
Tip: There is a short thread-cutting screw included in the wrench
bag. This screw can be used to tap threads in the holes in the
kickplate. Pre-tapping these holes makes it easier to install the
screws during assembly.

Figure 4

Figure 6

Figure 5

13 16 17

18

20 21



Ball stud washer
   required for 
  some servos

7

911

22

15.00˚

Figure 7

BAG A (Continued)

Step 14. Using Table 7C, determine which servo arm (22) is required
for your servo. If your particular servo is not listed, try using the arm
recommended for another servo made by the same manufacturer.
Step 15. Insert a 4-40 mini locknut (7) into the hex area of the servo arm
(22). Thread a 3/16" ball stud (11) through the hole in the arm (22), into
the locknut (7), and tighten.
Step 16. Plug the servo into the radio system's receiver (not included).
Make sure that there is power to the receiver, and turn the transmitter
on followed by the receiver. Be sure that the trim settings for the
steering on your transmitter are set to the center. With the radio sys-
tem still turned on, attach the servo arm (22) to the output shaft so
that the arm is one spline off center in the direction shown in Figure
7A. Secure the arm (22) with the servo arm screw supplied with the
servo.

Figure 7

Figure 7A

Figure 7B

*Note: Posts are not to scale.

Figure 7C
3

SERVO TYPE MOUNTING POST
PIN LOCATION

3 23 10A

10A

10A

10A

10B

10B

10A

10A

10A

24

24

23

23

23

1

3**

1

1

10A233

2

**Use 1 ball stud washer on the ball stud when attaching it to the servo arm

25

25

2

3

254**

REQUIRED
SERVO ARM

STEERING
LINK LENGTH

Multiplex
All

KO
PS-901BH, PS-902

KO
PS-702, PS-703, PS-1001, PS-1003

JR
NES-507, NES-513, NES-517, NES901, NES-4000,

NES-4131, NES-4721, NES-4735, NES-9021,
DS-8231

HiTech
All others

HiTech
HS-605, HS-615, HS-925, HS-945

Futaba
S9303

Futaba
S3401, S9402, S9404, S9450

Futaba
S131, S131SH, S148, S3001, S3003, S5101,
S9101, S9201, S9301, S9304, S9401, S9403

Airtronics
All

THROTTLE
SERVO POSTS

WIDE

NARROW

WIDE

WIDE

NARROW

NARROW

NARROW

NARROW

NARROW

NARROW

7 11



26

27

24

23

17

25

24

19

BAG A (Continued)
Figure 8

Step 17. Use the tables in Figure 7B and 7C (on the previous page) to
determine how the servo mounting posts (24) should be attached to
the servo (not included).
Tip: Trim any flashing from the pins on the mounting posts so that
they will seat all the way into the holes in the chassis brace and
chassis.
Step 18. Place a #4 washer (23) over each of the four 4-40 x 3/8" cap-
head screws (17) and attach the servo posts (24) to the servo by
threading a screw (17) through the upper and lower holes in each
post (24). Do not tighten the screws (17) yet! Just snug them up so
that the posts are held in place, but can still be moved from side to
side with a little resistance. The screws (17) will be tightened after the
servo is installed so that the posts (24) have the correct spacing.

Figure 9

Figure 10

Figure 8

Figure 9

Figure 10

Step 19. Install the steering post bushings (25) into the forward holes
in the chassis (19) as shown in Figure 9. Insert the pin on the left
servo post (24) into the hole in the servo post bushing (25). Move the
servo and posts (24) slightly until both the left and right posts (24)
are inserted in the holes in the servo post bushings (25). Make sure
bothe servo mounting posts (24) are perpendicular to the chassis,
and tighten down all four servo mounting screws (17).
Tip: There are two sets of servo mounting holes in the chassis.
Mounting the servo in the forward set of holes will give the best
overall performance. However, the servo may be mounted in the
rear set of holes to increase rear traction and improve handleing
on very slippery tracks. If the servo is mounted in the rear holes, you
must reverse the ball stud in the servo arm so that the ball points
forward.

Figure 10A Figure 10B

Step 20. Thread a short plastic rod end (26) onto each end of the 4-40
x 5/8" threaded rod (27).
Step 21. Refer to table in Figure 7C (on the previous page) to deter-
mine the appropriate rod length for the servo that is installed. Tighten
both sides equally until the rod is the same length as the one shown
in Figure 10A or 10B.

4

17 23

26 27



11 22

28

29

28

23

17

30

29

BAG A (Continued)
Figure 11

Step 22. Attach one end of the rod to the ball stud (11) in the servo
arm (22) and the other to the ball stud (11) in the servo saver top (3) as
shown in Figure 11.

Figure 12

Figure 13

Step 23. Press a rubber tank-mounting grommet (28) into each of the
three large holes in the top of the chassis brace (29) as shown. The
grommets (28) should be centered, top-to-bottom, in the holes of the
chassis brace.

Step 24. Line up the three posts on the fuel tank (30) with the three
holes with grommets in the chassis brace (29). Install the fuel tank
(30) on the chassis brace (29) from the bottom by pressing the three
posts on the tank (30) through the three rubber grommets (28).
Step 25. Place a #4 washer (23) over each of the three 4-40 x 3/8" cap-
head screws (17). Thread a screw (14) through each of the grommets
(28) and into the posts in the fuel tank (28). Hold the tank (30) all the
way up against the chassis brace (29). Tighten each of the three
screws (14) until the washer (23) just touches the grommet (28).

*NOTE: The screws should not be tightened so that grommet
smashes. By tightening the screws until the washers just touch the
grommets, the tank will be "shock mounted". This helps the fuel
from foaming while running the truck.

5

Figure 11

Figure 12

Figure 13

28

17 23



BAG A (Continued)
Figure 14

Step 26. Place the chassis brace (29) on top of the chassis (19). Pay particular attention to the servo posts (24). The pins in the top of the servo
posts (24) should fit into the two holes in the chassis brace (29). Once the chassis brace (29) is lined up and in place, secure it to the chassis (19)
with six 4-40 x 3/8" flat-head screws (20) as shown.

*NOTE:  Make sure that the pins on the top and bottom of the servo posts stay located in the holes in the servo post bushings and chassis
brace, and that the servo is as close to centered between the two servo posts as possible.
 Tip: There is a short thread-cutting screw included in the wrench bag. This screw can be used to tap threads in the holes in the top chassis
brace. Pre-tapping these holes makes it easier to install the screws during assembly.

6

20

29

24

20

Figure 14



20

9

31

32

29

14

34

35

36

33

7

37

BAG B

7

Figure 15

Figure 16

Step 3. Insert two 4-40 x 7/8" cap-head screws (33) — one on each
side — through the second hole out in the top of the front shock
tower (34). Secure the screws (33) to the shock tower (34) by thread-
ing a 4-40 nut (35) over each screw (33) and tightening.
Tip: Use the included Team Losi wheel wrench/nut-driver.
Step 4. Press a 4-40 mini locknut (7) into the hex area in the top, rear of
each side of the front shock tower (34). Insert a 4-40 x 1/2" flat-head
screw (36) into each of the two front body mounts (37) from the side
with the recess for the head of the screw (36)
Step 5. Attach a front body mount (37) to the front of each side of the
front shock tower (34) so that the posts point up as shown in Figure
16. Secure the body mounts (37) by threading the screws (36) through
the tower (34) and into the locknuts (7).

Figure 15

Figure 16

Step 1. Position the front bulkhead (32) between the front kickplate
(14) and the chassis brace (29), as shown in Figure 15. Place a ball
stud washer (9) over the two 4-40 x 1/2" cap-head screws (31). Secure
the front bulkhead (32) to the front kickplate (14) by threading the
screws (31) through the holes in the top of the chassis brace (29)
through the front bulkhead (32) and into the front kickplate (14).
Step 2. Secure the front kickplate (14) to the front bulkhead (32) by
threading a 4-40 x 3/8" flat-head screw (20) through the center hole in
the front of the kickplate (14) and into the bulkhead (32).

20 319

363533



9

32

34

38

17

39

40

45

42

44

46
47

Figure 17

8

BAG B (Continued)

Figure 18

Step 8. Insert a front axle (39) into each of the front spindles [right
(40), left (41)] as shown. The hole in the axle (39) should line up with
the hole in the spindle (40), (41).
Step 9. Attach the right spindle (40) to the right spindle carrier (42) by
aligning the holes in each part and inserting a 1/8" x 1.250" king pin
(44) from the bottom. Do not insert the pin all the way through both
parts yet.
Step 10. Insert a front spindle spacer (45) between the top of the
spindle (40) and the spindle carrier (42) as shown in Figure 18. Once
the spacer (45) is in place, insert the king pin (44) through the spacer
(45) and the top of the spindle carrier (42).
tep 11. Center the king pin (44) and secure it with two 1/8" E-clips (46).
With the king pin (44) still centered, thread a 5-40 setscrew (47) into
the back side of the axle (39) and tighten.
Step 12. Repeat Steps 8-11 for the left spindle (41) and left spindle
carrier (43). Figure 18

Figure 17

Step 6. Attach the front shock tower (34) to the front bulkhead (32)
with four 4-40 x 3/8" cap-head screws (17). The screws (17) thread
into the top-most and bottom-most holes in the bulkhead (32). The
center holes are not used.

 IMPORTANT NOTE: The screws in the top of the shock
tower must be pointing forward as shown in Figure 17.
Step 7. Place a ball stud washer (9) over each of the two 3/8" ball
studs (38). Thread a 3/8" ball stud (38) into the center hole on each
side of the front bulkhead (32).

9 17 38

44 46 47



10

7

42
38

BAG B (Continued)

9

Figure 20

Step 15. Attach the right spindle and carrier assembly to a front sus-
pension arm (48) as shown in Figure 20. Note that the spindle arm
faces the side of the suspension arm (48) with the shock mount holes
(rear) and the ball stud  pointing forward. Line up the holes in the
spindle carrier (42) with the holes in the front arm (48), insert a 1/8“ x
.960" hinge pin (50) and attach a
1/8” E-clip (46) to both sides of the hinge pin (50).
Step 16. Attach the arm (48) to the right side of the front pivot block
(49) by inserting a 1/8" x 1.42" hinge pin (51), from the front, through
the arm (48) and pivot block (49) as shown in Figure 20.
Step 17. Insert a 1/8" E-clip (46) in the groove in the rear of the hinge
pin (51) only.
Step 18. Repeat Steps 15-17 for the left spindle and carrier assembly
and remaining front suspension arm (48).
Step 19. Slide the front hinge pin brace (52) over the front of both
inner hinge pins (51). The E-clip grooves in both hinge pins (51)
should be exposed in front of the brace (52). Secure the brace (52) by
attaching a 1/8" E-clip (46) to the front of each hinge pin (51).

Figure 19

Figure 20

Figure 19

Step 13. Insert a 3/8" ball stud (38) into the middle hole on top of each
spindle carrier (42), (43) from the front as shown, and tighten.

 IMPORTANT NOTE: Do not overtighten the ball studs!
Step 14 . Insert a 4-40 mini locknut (7) into the hex area in the top of
each spindle (40), (41). Thread a 1/4" ball stud (10) into the nut from
the bottom of the spindle (40), (41) and tighten.

7 3810

50 5146

49

52

46

51

50

46

42

48



38

10

56

32

42

49

53

21

14

32

 54

 55

1 0

BAG B (Continued)

Figure 22

Step 22. Thread a long plastic rod end (54)  onto each end of  a 2-1/4"
turnbuckle (55). Tighten both rod ends (54) equally until the rod is the
same length as the rod in Figure 22A. Make two of these camber link
assemblies.

*NOTE: The turnbuckles have right and left hand threads at
opposite ends. This allows the length of the rods to be adjusted
without removing them. Install all turnbuckles with the machined
groove to the left side so all adjustments will be made in the same
direction.

Figure 22A

Figure 23

Step 23. Place a "foam thing" (56) over the ball studs (38) in each of
the spindle carriers (42), (43)  and the ball studs (10) in the front
bulkhead (32). Next, attach one side of a camber link assembly to the
ball stud (10) on the right side of the bulkhead (32). Attach the other
side of the camber link assembly to the ball stud (38) in the spindle
carrier (42).
Step 24. Attach the second camber link assembly to the left side of the
truck.
Tip: Try to mount all of the camber links so that the threads adjust
in the same direction. This allows for much easier adjustments later.

Figure 21

Step 20. Hold the chassis assembly upside down. Place the front
pivot block (49) over the front edge of the front kick plate (14) as
shown in Figure 21. The front lip of the front bulkhead (32) should be
positioned in the space between the front pivot block (49) and the
aluminum hinge pin brace (52).
Step 21. While holding the front suspension assembly in place, posi-
tion the front bumper (53) on the bottom of the front pivot block (49)
so that the four holes in the bumper (53) are aligned with the four
holes in the pivot block (49). The bumper (53) should be attached as
shown so that the edges curve towards the top of the chassis. Secure
the bumper (53) and pivot block (49) to the front bulkhead (32) and
kick plate (14) by threading four 4-40 x 5/8" flat-head screws (21)
through the bumper and pivot block and tightening.

Figure 21

Figure 22

Figure 23

 54  55

21



10
11

8 40

 55

 54

BAG B (Continued)

1 1

Figure 24

Figure 25

Step 25. Thread a long plastic rod end (54)  onto each end of a 2-1/4"
turnbuckle (55). Tighten both rod ends (54) equally until the rod is the
same length as the rod in Figure 24A. Make two of these tie-rod
assemblies.

Step 26. Snap one end of a completed tie rod assembly to the ball stud
(11) in the steering idler arm (8). Snap the other end to the ball stud
(10) in the right spindle (40). Attach the other tie rod assembly to the
ball stud in the bottom of the servo saver assembly (8) and the left
spindle (41).
Tip: Once again, assure that all turnbuckles are mounted with the
threads in the same direction for easier adjustment later.

Figure 24

Figure 24A

Figure 25

 54  55



59

58

57
23

BAG C

1 2

Figure 26

Figure 28

Figure 29

Step 1. Insert a 4-40 mini locknut (7) into the hex area of the diff nut
carrier (57). The thread-locking portion of the nut (7) should be to the
outside.

Step 2. Locate the 5/64" Allen wrench (59) supplied with the kit. Place
the diff nut carrier (57), nut side first, over the Allen wrench (59).
Step 3. Slide the #4 washer (23) over the wrench up against the diff
nut carrier (57).
Step 4. Slide the differential coil spring (58) over the wrench so that it
is up against the #4 washer as shown in Figure 27.

Step 5. Insert all of the parts that are stacked on the wrench into the
male outdrive/diff half (60). Line up the tabs on the diff nut carrier (57)
with the slots in the outdrive (60). Press the parts all the way into the
outdrive/diff half (60).

Step 6. Apply a small amount of diff grease (clear) (62) all the way
around the face of the outside ridge of the outdrive/diff half (60).
Attach a diff washer (61) to the outdrive (60) by centering the hole in
the washer (61) over the raised center of the outdrive (60).

*NOTE: Only a small amount of grease is needed, but be sure to
cover the entire face of the ridge on the outdrive.

 IMPORTANT NOTE: Do not glue the diff washers to the
outdrive/diff halves. Doing so may not allow the washers to mount
flat.

Figure 26

Figure 27

Figure 29

Figure 28

7

61

Figure 27

7

57

60

61

60

APPLY
GREASE
HERE

23



65
64

6160

GREASE

63

65

64

BAG C (Continued)

1 3

Figure 30

Figure 31

Figure 32

Step 7. Insert a 5mm x 8mm bearing (63) into the center of the diff gear
(64).
Step 8. Press a 3/32" carbide diff ball (65) into each of the small holes
in the diff gear (64).

 IMPORTANT NOTE: There are two sets of diff balls in
Bag C. Be certain to use the slightly larger balls that are packaged
alone (12 total) in Figure 30, Step 8. There is a second set of eight 5/
64" balls packaged with washers in the bag. These balls will be used
in Figure 32.

Step 9. Apply a fairly heavy coat of clear diff grease (62) to the ex-
posed side of the diff washer (61). Carefully place the diff gear (64)
over the male outdrive (60) so that the diff balls (65) and diff gear (64)
rest against the diff washer (61).

Step 10. Locate the diff adjusting screw (67) and place the foam thrust
bearing seal (68) over the shoulder of the screw (67).
Step 11. Place one beveled washer (58) over the diff screw (67) with
the concave surface facing away from the head of the diff screw (67).
Step 12. Place one of the 3mm x 8mm thrust bearing
washers (69) over the diff screw (67).

*NOTE: The thrust bearing washers are packaged in a small
bag along with the eight 5/64" thrust bearing balls.
Step 13. Grease the thrust washer (69) well with white thrust bearing/
assembly grease (71) and place the eight 5/64" thrust bearing balls
(70) on top of the washer (69), around the diff screw (67). Apply more
white thrust bearing/assembly grease (71) to the tops of the thrust
bearing balls (70). Place the second thrust washer (69) over the screw
(67) and against the thrust bearing balls (70).
Step 14. Very carefully insert the diff screw (67), with the thrust bear-
ing assembly installed, into the female outdrive (66). Pull the threaded
end of the diff screw (67) until the thrust bearing assembly rests
against the inside of the outdrive (66).

 IMPORTANT NOTE: Ensure that all eight thrust bearing
balls remain in place between the two washers, around the diff screw.

Figure 30

Figure 32

63 65

58 67 68 69 70

Figure 31

66

69

68

67

70

58

GREASE

Figure 32



BAG C (Continued)

1 4

Figure 33

Figure 33

Figure 34

Step 15. Locate the smallest of the Allen wrenches (59) and place it
through the slot in the outdrive/diff half (66) containing the diff screw
(67). Slide the wrench all the way against the screw (67). By handling
the outdrive/diff half (66) with the wrench
inserted, the diff screw (67) will be held in place while finishing as-
sembly of the differential.
Step 16. Insert a 5mm x 8mm bearing (63) into the female outdrive/diff
half (66). Make sure that the bearing (63) is pushed all the way into
the outdrive (66).
Step 17. Apply a small amount of diff grease (clear) (62) all the way
around the face of the outside ridge of the outdrive/diff half (66).
Attach a diff washer (61) to the outdrive (66) by centering the hole in
the washer (61) over the raised center of the outdrive (66).

*NOTE: Only a small amount of grease is needed, but be sure to
cover the entire face of the ridge on the outdrive.

Step 18. Apply a fairly heavy coat of clear diff grease (62) to the
exposed side of the diff washer (61).
Step 19. While holding the outdrive/diff half (66) with the Allen wrench
inserted, carefully place the two outdrive/diff halves (60)(66) together.
Step 20. Make sure that the slot in the diff screw (67) is lined up with
the slot in the outdrive/diff half (66) and that the Allen wrench is
inserted in the slot in the diff screw (67).
Step 21. Hold the diff so that the outdrive/diff half (60) with the diff
nut carrier (57) is pointing up. Slowly turn the top diff half clockwise
to thread the diff screw (67) into the 4-40 mini locknut (7) in the diff
nut carrier (57). Thread the two halves together until the screw just
starts to snug up.

*NOTE: If the screw will not thread into the nut, make sure that
the diff nut carrier is pushed all the way into the outdrive/diff half.
Tip: When tightening the diff, tighten the screw a little and then
“work” the diff a little. Then tighten the diff a little more and
“work” the diff again. Continue this until the diff is tight. This
will ensure proper seating of all the parts in the diff
assembly.
Step 22. Tighten the diff until the gear (64) cannot be turned while
both of the outdrives (60)(66) are being held. Final diff
adjustment should be made after completion of the car. Figure 34

63 61

61

63

66

GREASE

60

64

67

59

66

57

61



1 5

Figure 35

BAG C (Continued)
Figure 35

Figure 36

Step 24. Press the 1/16" x 5/16" pin (74) into the small hole in the
slipper shaft (73) so that it extends evenly from both sides of the shaft
(73).
Step 25. Slide the top gear (75) over the setscrew (72) onto the slipper
shaft (73). Align the groove in the gear (75) with the pin (74) and slide
the gear (75) over the pin (74).
Step 26. Secure the top gear (75) to the shaft (73) by inserting a 3/16"
C-clip (76) into the groove in the slipper shaft (73).

Figure 37

Step 23. Locate the slipper shaft (73) and thread the 4-40 x 1" setscrew
(72) all the way into the threaded side of the slipper shaft (73). Make
sure that the setscrew (72) is TIGHT!

*NOTE: Some top gear/slipper shaft assemblies may be pre-
assembled from the factory.
 Tip: A small amount of liquid thread-lock should be used to help to
hold the setscrew securely in place. If your slipper shaft was pre-
assembled at the factory, thread-lock compound has already been
applied.

Figure 36

Figure 37

Step 27. Locate the brake shaft (77) and press the .078" x 3/8" spirol
pin (78) into the small hole away from the grooved end of  the brake
shaft (77) so that it extends evenly from both sides of the shaft (77).
Step 28. Press the compound gear bushing (181) all the way into the
end of the compund gear (79). Slide the compound gear (79), with the
bushing (181) in place, over the brake shaft (77). Align the groove in
the gear (79) with the pin (78) and slide the gear (79) over the pin (78).
Step 29. Secure the compound gear (79) and bushing (181) to the
shaft (77) by inserting a 3/16" C-clip (76) into the groove in middle of
the brake shaft (77).

76

76 78

72

74

73

72

73

76

74

75

76

79

78

77

181



83
84

75

73

64

81

80

BAG C (Continued)

1 6

Figure 38

Step 32. Use the short, 4-40 thread-cutting screw included in the
wrench bag to pre-tap the three holes noted in Figure 39. Thread the
screw all the way into and out of each hole.
Step 33. Insert two 3/16" x 3/8" sealed bearing (80) into the two top
bearing seats of the left gearbox half (83).
Step 34. Insert a 1/2" x 3/4" bearing (81) into the lower
bearing seat of the left gearbox half (83).

Figure 39

Figure 39

Figure 38

Step 30. Insert two 3/16" x 3/8" sealed bearing (80) into the two top
bearing seats of the right gearbox half (82).

*NOTE: If any of the supplied gearbox bearings only have one
Teflon™ seal(colored, woven looking) in it, position the seal to the
outside of the gearbox half.
Step 31. Insert a 1/2" x 3/4" bearing (81) into the lower
bearing seat of the right gearbox half (82).

80 81

80 81

Figure 40

Step 35. Slip the 3/16" x .015 shim (84) over the slipper shaft (73) up
against the top gear (75).
Step 36. Insert the slipper shaft (73) into the forward-most bearing
(80) in the left gearbox half (83).
Step 37. Insert the differential assembly into the 1/2" x 3/4" bearing
(81) in the right gearbox half (82). Insert the differential diff nut carrier
(57) side first.

*NOTE: be sure the head of the diff adjusting screw faces the
right side of the gearbox.  This will allow easy adjustment while
running your truck.

84

Figure 40

80 82

81

80

81

83

PRE-TAP
THESE HOLES



82

8887

86

85

83

BAG C (Continued)

1 7

Figure 41

Figure 42

Step 38. Insert the brake shaft (77) through the 3/16" x 3/8" bearing
(80) in the left gearbox half (83), aligning the teeth of the compound
gear (79) with the diff gear (64) and top gear (75) as you do.

Step 39. Apply a thin coat of white assembly grease (71) along the
inside edge of the left gearbox half (83). This will help seal the gearbox
once it is assembled.
Step 40. Carefully place the right gearbox half (82) over the assembled
left gearbox half (83). Be sure to align each shaft into the bearings in
the right gearbox half (82).
Step 41. Thread the 2-56 x 5/8" cap-head screw (85) into the lower,
rearward hole in the gearbox housing from the right side.
Tip: Be sure you have completed Step 32, and have pre-tapped the
top three holes in the left gearbox before installing the 4-40 x 1-1/
8" buttonhead screws in Step 42.
Step 42. Position the aluminum gearbox brace (88) on the right gear-
box half (82) as shown in Figure 42.  Thread two 4-40 x 1" button-head
screws (87) through the gearbox brace (88) and into the two holes in
the gearbox housing.
Step 43. Thread the 4-40 x 3/4" cap-head screw (86) into the upper,
middle hole in the gearbox housing from the right side.

Figure 41

Figure 42

85 86 87

83

77

79

80



BAG C (Continued)

1 8

Figure 43

Step 44. Slide the slipper backing plate (89) over the slipper shaft (73), aligning the flat sections on the slipper shaft (73) with the flat sections
of the backing plate (89).
Step 45. Place the slipper pad (90) on one side of the spur gear (91) and align the notches on the spur gear (91) with the notches on the slipper
pad (90).
Step 46. Place the spur gear (91), pad side first, over the slipper shaft (73). The slipper pad (90) should rest against the slipper back plate (89).

*NOTE: Ensure that the notches in the slipper pad remain indexed in the spur gear.
Step 47. Install the second slipper pad (90) to the exposed side of the spur gear (91). Again, align the notches on the spur gear (91) with the
notches on the slipper pad (90).
Step 48. Place the second slipper backing plate (89) over the slipper shaft (73) so that the large, flat surface of the backing plate (89) rests against
the slipper pad (90).
Step 49. Slide the slipper spring adaptor (92), large side first, onto the shaft (73) and against the outer slipper backing plate (89).
Step 50. Place the silver slipper spring (93) over the shaft (73), followed by the spring retaining washer (94), small side first, and secure with the
4-40 steel locknut (95).

 IMPORTANT NOTE: Before tightening the nut, check to see that the slipper pads are properly aligned with the spur gear on both
sides. If not, align them before proceeding.
Step 51. Tighten the 4-40 locknut (95) all the way down, and then back it off three full turns (e.g., 360o x 3). This is a good starting point for
adjustment. Final adjustment can be made later.

Figure 43

93 94 95

72
73

8990
91

90

89

92
93

94
95



BAG C (Continued)

1 9

Figure 44

Step 56. Place one of the brake caliper plates (99) over the two brake
sleeves (97).
Step 57. Slide the brake rotor (100) onto the brake hub (98).
Step 58. Place the other brake caliper plate (99) over the brake sleeves
(97).

Figure 45

Step 52. Press the .078" x 3/8" spirol pin (78) into the hole in the end of
the brake shaft (77) so that it extends evenly from both sides of the
shaft (77).
Step 53. Slide the brake hub (98) over the brake shaft (77). Align the
groove in the brake hub (98) with the pin (78) and slide the hub (98)
over the pin (78).
Step 54. Thread the two 4-40 x 5/8" set screws (27) all the way into
each of the two brake caliper mounting holes in the left gearbox half
(83).
Step 55. Slip a 1/4" x .020 washer (96) and a brake sleeve (97) over each
of the two 4-40 x 5/8" set screws (27).

Figure 44

7827 96

Figure 45

78

27
96

97

98

97
9627

77

83

99

100

99

97

98 97



102
96

101

95

9510196

103

77

Figure 46

Figure 47

Step 61. Place a 1/4" x .020 washer (96) over each of the two 4-40 x 5/
8" set screws (27).
Step 62. While holding the brake lever clips (101) in position on the
brake lever (102), slide brake lever clips (101) over the 4-40 x 5/8" set
screws (27).  Be sure the top brake lever clip (101)  points tward the
rear of the gearbox and the lower brake lever clip (101) points toward
the front.
Step 63. Secure the brake lever clips (101) with two 4-40 steel locknuts
(95). Tighten the nuts (95) until they are just snug, then back them off
about 1/4 turn, so the brake lever clips (101) can still be moved slightly.
Step 64. Insert a 3/16" E-clip (103) into the groove in the end of the
brake shaft (77) to retain the brake hub (98).

BAG C (Continued)

Step 59. Slide a brake lever clip (101) over the brake lever (102) flange
side first.  Slide the clip (101) all the way up the brake lever (102) to the
sharp bend.
Step 60. Slide the other brake lever clip (101) over the end of the brake
lever (102) with the flange side facing away from the first brake lever
clip (101).

 IMPORTANT NOTE: Ensure brake lever clips are oriented
in opposing directions with the flanged sides facing apart as shown.

Figure 46

Figure 47

96 95 103

2 0

101

101

102



17

88

20

19

29

104

19

20

104

105

BAG C (Continued)

2 1

Figure 48

Step 65. Thread a 8-32 x 1/8" set screw (105) into each of the two holes
in the front of the rear pivot block (104).  Thread the set screws (104)
into the holes until the ends of the set screws just bottom out on the
step indside the holes.

Step 66. Position the rear pivot block (104) on the rear of the chassis
(19) with the set screws (105) forward, and the word 'TOP" visible at
the front of the pivot block. Attach the rear pivot block (104) to the
chassis (19) with four 4-40 x 3/8" flat head screws (20).

Figure 49

105

Figure 48

Figure 49

20

Figure 50

Step 67. Place the gearbox assembly onto the rear of the chassis,
aligning the bottom of the gearbox halves (82)(83) with the rectangu-
lar hole in the chassis (19). Attach the gearbox assembly to the rear of
the chassis (19) with four 4-40 x 3/8" flat head screws (20).
Step 68. Secure the gearbox brace (88) to the top chassis brace (29)
with two 4-40 x 3/8" cap head screws (17).

20 17

Figure 50


